
 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 1 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

  



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 2 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 3 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

 

 

 

 

 

 

 

 

 

Item no DUNSCH Reference English parts name Qty

1 0232600 Flat key（4.75 X25） 1

2 0232700 Small pulley bushing 1

3 0232800 small belt pulley 1

4 0232906 Engine Protection cover 1

5 0233010 Washer ø10Xø31X3.5  GB/T 97.1-2003 1

6 0233110 washer ø10  GB 93-87 1

7 0233211 screws  M10X1.25X30   GB/T 5783-2000 1

8 0233311 screws  M6X16  GB/T 5783-2000 4

9 0015300  Washer  ø6  GB/T 97.1-2002 4

10 0233411 Nut   M6   GB/T 6187.1-2000 4

11 0411200 screws  M8X40  GB/T 5783-2000 3

12 0194810 Washer   ø8  GB/T 97.1-2002 3

13 0233611 Nut  M8   GB/T 6187.1-2000 3

14 0233706 Engine fixed seat 1

15 0194810 washer ø8    GB/T 97.1-2002 1

16 0111600 washer ø8    GB 93-87 1

17 0233611 Nut  M8  GB/T 6187.1-2000 1

18 0233900 Belt block 1

19 0234011 washer   ø8Xø22X2   GB/T 97.1-2002 1

20 0234100 Clutch arm pad 1

21 0234211 screws  M8X50  GB/T 5783-2000 1

22 0234300 belt（108J-7） 1

23 0234411 screws  M6X12   GB/T 5789-86 3

24 0234503 Crankcase Cover plate 1

25 0234611 Cotter pin  3X40   GB/T 91-2000 2

26 0234711 pin   ø8X35  GB 880-1986 2

27 0234811 screws  M10X1X14   GB/T 5789-86 2

28 0234911 washer    ø10 2

29 0235011 screws  M6X25   GB/T 5789-86 6

30 0015300  Washer  ø6  GB/T 97.1-2002 6

31 0233411 Nut   M6   GB/T 6187.1-2000 6

32 0235106 Right Rotary blade compl. 1

33 0235211 screws  M6X35  GB/T 5789-86 2

34 0015300  Washer  ø6  GB/T 97.1-2002 2

35 0233411 Nut   M6   GB/T 6187.1-2000 2

36 0235300 right transmission box 1

37 0235400 Paper pad 1

38 0157600 Deep groove ball bearing（6004） 1

39 0235511 Spring of wheel bracket 1

40 0235611 screws  M10X65  GB/T 5783-2000 1

41 0235700 Fixed B pin of wheel bracket 1

42 0235800 Circlip   ø20  GB894.2 1

43 0235900 Worm gear 1

44 0236000  Washer   ø20Xø10X2   ISO 7089-10-140 HV 1

45 0236111 Nut   M10   GB/T 6187.1-2000 1

Spare parts list for RPT 6060



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 4 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

 

 

 

 

 

 

 

 

 

46 0236206 wheel 1

47 0236311  Washer   ø28Xø12X2   GB/T 97.1-2002 2

48 0236403 Wheel bracket 1

49 0236511 Fixed screw of wheel(nonstandard) 1

50 0236111 Fixed screw with Wheel bracket (M10locknut) 1

51 0236600 woodruff key  5X8X18   GB 1099-79 2

52 0236700 Output shaft 1

53 0236800 Antifriction washer（ø35Xø20X1） 2

54 0236900 Worm oil seal（ø32Xø20X6） JB 2600-1980 1

55 0202000 Worm deep groove ball bearing gasket（6204） 1

56 0237000  woodruff key（4X6.5X16）  GB1099-79 1

57 0237100 worm 1

58 0157600 deep groove ball bearing with the left output shaft(6004 the same as
i ht)

1

59 0237200 thrust ball bearings(30203)GB/T 307.4-2002 1

60 0237300 Left Transmission box 1

61 0236900 Oil seal of Output shaft（ø32Xø20X6） 2

62 0237400 Oil seal platen of Transmission box 2

63 0234411 screws  M6X12   GB/T 5789-86 6

64 0235106 Left Rotary blade Compl. (the same as right) 1

65 0237611 screws   M8X25   GB/T 5783-2000 3

66 0233311 screws   M6X16   GB/T 5783-2000 8

67 0015300  Washer  ø6  GB/T 97.1-2002 8

68 0233411 Nut   M6   GB/T 6187.1-2000 8

69 0237803 Splash guard 1

70 0237906 Drag rod 1

71 0238011 Pin   ø8X20   GB/T 880-1986 1

72 0235700 B pin of drag rod 1

73 0238103 Crankcase compl. 1

74 0238200 Cluth arm spring 1

75 0238300 Clutch arm assembly 1

76 0238400 Big belt pulley 1

77 0236311 washer  ø28Xø12X2  GB/T 97.1-2002 1

78 0238500 washer ø12   GB 93-87 1

79 0238611 Nut   M12X1.75   GB/T 6187.1-2000 1

80 0238700 tension pulley 1

81 0135100 Tensioner bearing deep groove ball bearings（628） 1

82 0238800 Circlip    ø24   GB 893.2 1

83 0238900 Circlip    ø8    GB 894.2 1

84 0239003 Cover of crankcase 1

85 0239111 screws  M8X20  GB/T 5783-2000 4

86 0194810 washer   ø8  GB/T 97.1-2002 4

87 0111600 washer   ø8  GB 93-87 4

88 0239203 Handrail arm 1

89 0239311 screws  M8X35   GB/T 5783-2000 4

90 0239411 washer   28Xø8X3   GB/T 5782-2002 4

91 0111600 washer   ø8  GB 93-87 4

92 0031610 Panel fixed tapping screw（ST4.2X10） 4

93 0239506 Left handrail weld compl. 1

94 0239606 Throttles switch Compl. 1



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 5 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

 

 

 

 

 

 

95 0239711 screws   M6X60   GB/T 5783-2000 1

96 0015300  Washer  ø6  GB/T 97.1-2002 1

97 0233411 Nut   M6   GB/T 6187.1-2000

98 0239806 panel 1

99 0194810 washer   ø8  GB/T 97.1-2002 1

100 0111600 washer   ø8  GB 93-87 1

101 0233611 Nut  M8   GB/T 6187.1-2000 1

102 0239906 Hand shank sleeve 2

103 0240006 Right handrail weld compl. 1

104 0240106 Cluth handle 1

105 0233811 screws   M8X45  GB/T 5783-2000 1

106 0237700 clutch cable compl. 1

107 0253000 Outside rotary blade 2

108 0253800 Small splash guard 2

109 0253100 Oustside protect disc 2

110 0252800 Gear box asembly 1



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 6 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 7 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

Item no DUNSCH reference English Part Name Qty

1 0789100 Bolt M8 * 50 10
2 0785000 Oil seal 25 * 40 * 7 1
3 0784800 Cover 1
4 0774000 Case locating pin 2
5 0780000 Governor gear shaft plate 1
6 0332411 Bolt M6 * 16 7
7 0786700 Governor gear assembly 1
8 0015300 Washer ∮ 6 * 13 * 1 2
9 0786800 Governor gear shaft with collar 1

10 0775400 Governor gasket 2
11 0779800 Slide 1
12 0784900 Cabinet paper pad 1
13 0785700 Cam assembly 1
14 0778300 Tappet 2
15 0786100 Timing pinion washer 1
16 0786000 Crankshaft assembly 1
17 0786600 Linkage assembly 1
18 0786900 Choke control lever 1
19 0779500 Governor mechanism assembly 1
20 0787100 Governor tension spring 1
21 0780100 Control Arm 1
22 0352311 Nut M6 8
23 0789000 T-slot bolts M6 * 21 1
24 0775500 Speed ??control lever spin 1
25 0780900 Seal 6 * 11 * 4 1
26 0787000 Speed ??control lever 1
27 0781900 Tubing Card A 1
28 0777300 Exhaust pipe 1
29 0415800 Washer ∮ 6 * ∮ 18 * 1.6 1
30 0781300 Flameout line 1
31 0787400 Tubing 1
32 0782000 Tubing card C 1
33 0781800 Inside plug-in fuel filter tube 1
34 0343000 Bolt M6 * 25 3
35 0782400 Tank body 1
36 0782500 Fuel tank cap assembly 1
37 0787900 Tank Bracket 1
38 0785200 Gasket respirator 1
39 0777100 Respirator valves 1
40 0785100 Respirator cover 1
41 0788100 Flywheel sub-assembly 1
42 0775600 Fan 1
43 0784500 Stud bolts (M6 * 94-54) 2
44 0776000 Stud bolts (M6 * 90-40) 1
45 0788000 Start Hub 1

Spare parts list for RPT 6060 Engine



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 8 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

46 0356800 Nut M14 * 1.5 1
47 0788200 Air Duct 1
48 0783300 Spacers (∮ 7 * ∮ 9 * 8) 4
49 0782800 Starter sub-assembly 1
50 0784300 Housing 1
51 0783200 Spacers (∮ 7 * ∮ 9 * 6) 3
52 0788300 Rope decorative plates 1
53 0783600 Drawstring jacket 1
54 0053710 Self-tapping screw ST 3.5 * 10 1
55 0775800 Spacers (∮ 7 * ∮ 9 * 12) 1
56 0779600 Flameout switch 1
57 0783400 Brake assembly 1
58 0776700 Oil seal 25 * 38 * 7 1
59 0157700 Deep groove ball bearings 6205 1
60 0747800 Bolt M6*30 1
61 0787200 Ignition sub-assembly 1
62 0151300 Bolt M6*30 1
63 0781400 Air filter assembly 1
64 0784000 Silencer pad 1
65 0788400 Muffler sub-assembly 1
66 0234411 Bolt M6*12 4
67 0785400 The cylinder head cover 1
68 0785500 The cylinder head cover pad 1
69 0774800  tighten  nut 2
70 0774600 Adjusting nut 2
71 0774500 Rocker 2
72 0775000 Exhaust valve cap 1
73 0774900 Rocker Arm Bolt 2
74 0774400 Exhaust valve spring plate 1
75 0774300 Intake valve spring plate 1
76 0778400 Valve spring 2
77 0784600 Push rod guide plate 1
78 0774200 Push rod 2
79 0788500 Stud M6 * 85 2
80 0623000 Spark plug 1
81 0785300 Cylinder head assembly 1
82 0785800 Intake valve 1
83 0785900 Exhaust valve 1
84 0774100 Cylinder head locating pin 2
85 0785600 Cylinder head pad 1
86 0784700 Housing assembly 1
87 0788600 Stud M6 * 96 2
88 0787800 Insulation board pad 1
89 0787600 Carburetor heat shield 1
90 0787500 Carburetor pad 1
91 0787300 Carburettor 1
92 0781500 Air filter pad 1



 

2Product Category: Tiller  Versión: 1.0 
Product Group:Petrol  Published: 14-1-2014 
 Page: 9 of 9  

RPT 6060 

Exploded DiagramDUNSCH Partner 

 

93 0780600 Throttle tension spring 1
94 0780200 Throttle control lever 1
95 0786300 A gas ring 1
96 0786400 Two gas ring 1
97 0786500 Combination oil ring 1
98 0786200 Piston 1
99 0775200 Piston pin circlip 2
100 0775300 Piston pin 1
101 0789300 Bolt M6 * 50 1
102 0775900 Dipstick assembly 1
103 0775700 Aluminum gasket 2
104 0788900 Bolt M10 * 1.25 * 16 2


